14-651
A HOLLOW CHISEL DP-20A-2
AADELTA MORTISER PARTNO. 910208

Date: 05-25-04

WIRING DIAGRAM

B ack MOTOR

BLACK
GREEN |

RED-I-RED
CAPACITOR

HARDWARE PACK

Page1/ DP-20A-2/DEB



Ref.

No. Part No.
1 906768
2 1346475
3 906737
4 1346473
4A 906738
5 1340490
6 906739
7 1346470
8 1346469
9 906740
10 906741
11 1346463
12 1246054
13 1346472
14 898393
15 1346461
16 898394
17 898395
18 1246025
19 1346458
20 906679
21 1346455
22 898396
23 1346457
25 906678
26 1346459
27 906743
28 1246004
29 1246104
30 906746
31 1246016
32 1246157
33 1243339
34 906745

REPLACEMENT PARTS

Description

MOTOR ASSY

ADAPTER

HANDLE ASSY

CHUCK

CHUCK KEY/WRENCH

M4 X .7 X 8 CHEESE HD SCREW
ACCESS DOOR

M8 X 1.25 X 20 HEX SOC SET SCREW
BUSHING

DEPTH STOP ROD

HEAD

GUIDE

M8 X 1.25 X 20 HEX SOC HD SCREW
M8 X 1.25 X 10 PAN HD SCREW
GEAR

M8 X 1.25 X 20 HEX SOC SET SCREW
COLLAR

HUB ASSEMBLY

PIN

HUB ASSY

HANDLE ASSY

SPRING

M10 X 1.25 SHOULDER BOLT

PIN

HANDLE

KEY

MAGNET

M6 X 1.25 X 16 HEX SOC HD SCREW
M6 X 1.25 X 20 HEX SOC HD SCREW
COLUMN

M8 X 1.25 X 256 HEX HD SCREW
8MM LOCKWASHER

M8 X 1.25 X 20 HEX SOC SET SCREW
GEAR

Ref.
No.

35
36
38
39
40
41
42
43
44
45
46
48
49
50
55
56
58
59
61
62
63
64
65
67
68
69
70
71
73
74
76
78
79
80
81
82

]

]

Part No.

906747
898397
1347577
1346464
906748
906749
1310143
906750
906751
1246056
906752
906753
906754
906755
906756
906757
1243456
1346489
909872
1246176
906680
906759
1340490
1340565
1344952
906682
904121
1320130
1246140
906744
900893
900891
900889
1346480
906677
909873

Description

KNOB

RACK

M10 X 20 DOWEL PIN

STUD BALL

HANDLE ASSY

FLAT WASHER

M5 X 0.8 X 8 PAN HD SCREW
RACK COVER

RACK

M8 X 1.25 X 20 HEX SOC HD SCREW
FENCE

GUIDE ROD

HANDLE ASSY

HOLD DOWN

BASE

SQUARE NUT

(DIN 934) M6 X 1 HEX NUT
STABILIZER

RISER BLOCK

M8 X 1.25 X 80 HEX HD SCREW
CHISEL SPACER

BRACKET

M4 X .7 X 8 CHEESE HD SCREW
M8 X 1.25 X 20 HEX SOC SET SCREW
PAN HD SCREW

SWITCH COVER

SWITCH

STRAIN RELIEF

M6.4 FLAT WASHER

TOOL HOLDER

DEC PLATE

ENGLISH WARNING LABEL
SPANISH WARNING LABEL
CORD

HARDWARE PACK

GUIDE BAR

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing

standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will

have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such

charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the

Delta Technical Publications Department or through your service outlet.

Page 2/ DP-20A-2/DEB



